## **Texas Vendor Drug Program**

Drug Use Criteria: Aerosolized Agents - Metered-Dose Inhalers (MDIs): Anti-Inflammatory Drugs

#### **Publication History**

- 1. Developed January 1995.
- Revised April 2021; March 2019; March 2017; November 2015; March 2014; August 2012; June 2012; August 2010; July 2010; July 2007; February 2003; January 2002; January 2001; March 2000; January 2000; February 1999; March 1998; August 1997; February 1997.

**Notes:** All criteria may be applied retrospectively. The information contained is for the convenience of the public. The Texas Health and Human Services Commission is not responsible for any errors in transmission or any errors or omissions in the document.

Medications listed in the tables and non-FDA approved indications that may be included in these retrospective criteria are not indicative of Vendor Drug Program formulary coverage.

#### Prepared by:

- Drug Information Service, UT Health San Antonio.
- The College of Pharmacy, The University of Texas at Austin



## 1 Dosage

Because asthma is comprised of both inflammatory and bronchoconstrictive components, asthma treatment plans include routine use of inhaled corticosteroids (ICS) to manage inflammatory processes in asthma patients requiring chronic treatment. Higher ICS doses may contribute to a decrease in linear growth velocity in children, but adult height does not appear to be significantly inhibited following ICS use in childhood. All ICS doses may contribute to decreased bone formation in children and bone mineral density in adults. Close monitoring of growth and bone formation markers in children and fracture risk in adults is warranted with long-term ICS use. The lowest effective ICS dose should be utilized for the shortest required time period.

#### 1.1 Adults

Maximum recommended adult orally inhaled doses for available aerosolized corticosteroids as individual agents are summarized in Table 1. Prescribed dosages exceeding these recommendations will be reviewed.

Table 1. Maximum Daily Recommended Adult Doses for ICS as Monotherapy in Asthma

| Drug Name   | Dosage Form/<br>Strength                | Maximum Recommended<br>Dosage  |
|---|---|--|
| beclomethasone<br>dipropionate HFA<br>(QVAR Redihaler®) | inhalation aerosol:<br>40 mcg/actuation | 16 actuations/day in divided doses (8 actuations twice daily); total dose = 640 mcg/day  |
|   | inhalation aerosol:<br>80 mcg/actuation | 8 actuations/day in divided doses (4 actuations twice daily); total dose = 640 mcg/day   |
| budesonide<br>(Pulmicort<br>Flexhaler®)                 | inhalation powder:<br>90 mcg/actuation  | 16 actuations/day in divided doses (8 actuations twice daily); total dose = 1440 mcg/day |
|   | inhalation powder:<br>180 mcg/actuation | 8 actuations/day in divided doses (4 actuations twice daily); total dose = 1440 mcg/day  |

| Drug Name                                    | Dosage Form/<br>Strength                 | Maximum Recommended<br>Dosage  |
|--|--|--|
| ciclesonide<br>(Alvesco®)                    | inhalation aerosol:<br>80 mcg/actuation  | prior therapy with bronchodilators alone: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 320 mcg/day           |
|  |  | <pre>prior therapy with ICS, oral corticosteroids: 8 (4 actuations twice daily); total dose = 640 mcg/day</pre>                            |
|  | inhalation aerosol:<br>160 mcg/actuation | <pre>prior therapy with bronchodilators alone: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 320 mcg/day</pre> |
|  |  | <pre>prior therapy with ICS, oral corticosteroids: 160 mcg/actuation: 4 (2 actuations twice daily); total dose = 640 mcg/day</pre>         |
| fluticasone furoate<br>(Arnuity Ellipta®)    | dry powder inhaler:<br>100 mcg/actuation | 1 actuation once daily; total dose = 100 mcg/day*  |
|  | dry powder inhaler:<br>200 mcg/actuation | 1 actuation once daily; total dose = 200 mcg/day*  |
| fluticasone propionate<br>HFA (Flovent HFA®) | inhalation aerosol:<br>44 mcg/actuation  | no previous ICS: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 176 mcg/day                                    |
|  | inhalation aerosol:<br>110 mcg/actuation | prior therapy with bronchodilators alone, ICS: 16 actuations/day in divided doses (8 actuations twice daily); total dose = 1760 mcg/day    |
|  | inhalation aerosol:<br>220 mcg/actuation | prior therapy with bronchodilators alone, ICS: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 1760 mcg/day     |
|  |  | prior therapy with <i>oral corticosteroids:</i> 8 (4 actuations twice daily); total dose = 1760 mcg/day                                    |

| Drug Name   | Dosage Form/<br>Strength                      | Maximum Recommended<br>Dosage   |
|---|---|---|
| fluticasone propionate<br>(Flovent Diskus®)           | inhalation powder:<br>100 mcg/actuation       | total dose = 2000 mcg/day   |
|   | inhalation powder:<br>250 mcg/actuation       | 8 actuations/day in divided doses (4 actuations twice daily); total dose = 2000 mcg/day   |
| fluticasone<br>propionate<br>(ArmonAir<br>Digihaler®) | inhalation<br>powder:<br>55<br>mcg/actuation  | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg   |
|   | inhalation<br>powder:<br>113<br>mcg/actuation | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg   |
|   | inhalation<br>powder:<br>232<br>mcg/actuation | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 464 mcg   |
| mometasone HFA<br>(Asmanex HFA®)                      | inhalation aerosol:<br>100 mcg/actuation      | <pre>prior therapy with medium- dose ICS: 4 actuations/day (2 actuations twice daily); total dose = 400 mcg/day</pre>   |
|   | inhalation aerosol:<br>200 mcg/actuation      | <pre>prior therapy high-dose ICS, oral corticosteroids: 4 actuations/day (2 actuations twice daily); total dose = 800 mcg/day^</pre>                                  |
| mometasone<br>(Asmanex<br>Twisthaler®)                | inhalation powder:<br>110 mcg/actuation       | <pre>prior therapy with bronchodilators alone, ICS: 4 actuations/day (4 actuations once daily in evening or 2 actuations twice daily); total dose = 440 mcg/day</pre> |
|   |   | <pre>prior therapy with oral corticosteroids: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 880 mcg/day</pre>                            |

| Drug Name | Dosage Form/<br>Strength                | Maximum Recommended<br>Dosage   |
|-----------|---|---|
|           | inhalation powder:<br>220 mcg/actuation | prior therapy with bronchodilators alone, ICS: 2 actuations/day (2 actuations once daily in evening or 1 actuation twice daily); total dose = 440 mcg/day |
|           |   | <pre>prior therapy with oral corticosteroids: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 880 mcg/day</pre>                |

<sup>\*</sup>initial fluticasone furoate dose in patients not on ICS is 100 mcg once/day; if 100 mcg not effective, dose should be increased to 200 mcg once/day

ICS combined with LABAs are FDA-approved for use in adults and children as asthma maintenance therapy: fluticasone propionate/salmeterol metered aerosol (Advair HFA®) is approved for patients 12 years of age and older, mometasone/formoterol inhalation aerosol (Dulera®) is FDA-approved for use as maintenance therapy for asthma in patients 5 years of age and older, and fluticasone propionate/salmeterol inhalation powder (Advair Diskus®) is FDA-approved for use in asthma maintenance in patients 4 years of age and older. A newer fluticasone/salmeterol inhalation powder (AirDuo RespiClick®) that provides additional dosage strengths has been approved for use in asthma patients 12 years and older. Budesonide/formoterol inhalation aerosol (Symbicort®) and Advair Diskus® are FDA-approved for use in adults as COPD maintenance therapy. The newer combination agent, fluticasone/vilanterol (Breo Ellipta®), is indicated for use in adults as maintenance therapy for COPD and maintenance therapy for asthma. Additionally, a triple therapy inhaler containing fluticasone, umeclidinium and vilanterol (Trelegy Ellipta®) has now been approved for COPD and asthma management. Advair Diskus® 250 mcg/50 mcg is the only fluticasone/salmeterol dose approved for use in adult patients with COPD, while budesonide/formoterol (Symbicort®) 160 mcg/4.5 mcg is the only recommended strength for COPD.

The maximum recommended orally inhaled doses for available aerosolized corticosteroids as combination therapy is summarized in Table 2. Prescribed dosages exceeding these recommendations will be reviewed.

<sup>^</sup>prednisone should be tapered slowly, beginning at least one week after mometasone use

Table 2. Maximum Adult Daily Recommended Doses for ICS as Combination Therapy for Asthma and  ${\ensuremath{\mathsf{COPD}}}$ 

| Treatment<br>Indication                                  | Drug Name   | Dosage Form/<br>Strength  | Maximum Recommended<br>Dosage   |
|--|---|---|---|
| asthma   | budesonide/<br>formoterol<br>(Symbicort®)   | inhalation aerosol:<br>80 mcg/4.5 mcg/<br>actuation                           | 4 actuations/day (2 actuations twice daily); total dose = 320 mcg/18 mcg/day                  |
| asthma   |   | inhalation aerosol:<br>160 mcg/4.5 mcg/<br>actuation                          | 4 actuations/day (2 actuations twice daily); total dose = 640 mcg/18 mcg/day                  |
| chronic<br>obstructive<br>pulmonary<br>disease<br>(COPD) |   |   | 4 actuations/day (2 actuations twice daily); total dose = 640 mcg/18 mcg/day                  |
| asthma   | fluticasone<br>propionate/<br>salmeterol<br>xinafoate<br>(Advair HFA®)                              | inhalation aerosol:<br>45 mcg fluticasone/21<br>mcg salmeterol/<br>actuation  | 4 actuations/day (2 actuations twice daily); total dose = 180 mcg/84 mcg/day                  |
|  |   | inhalation aerosol:<br>115 mcg fluticasone/21<br>mcg salmeterol/<br>actuation | 4 actuations/day (2 actuations twice daily); total dose = 460 mcg/84 mcg/day                  |
|  |   | inhalation aerosol:<br>230 mcg fluticasone/21<br>mcg salmeterol/<br>actuation | 4 actuations/day (2 actuations<br>twice daily); total dose = 920<br>mcg/84 mcg/day            |
| asthma   | fluticasone<br>propionate/<br>salmeterol<br>(Advair<br>Diskus®,<br><b>Wixela</b><br><b>Inhub</b> ®) | inhalation powder:<br>100 mcg fluticasone/50<br>mcg salmeterol/<br>actuation  | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 200 mcg/100 mcg/day |
| asthma   |   | inhalation powder:<br>250 mcg fluticasone/50<br>mcg salmeterol/<br>actuation  | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 500 mcg/100 mcg/day |
| COPD   |   |   | 2 actuations/day in divided doses (1 actuation twice daily); total dose =500 mcg/100 mcg/day  |

| Treatment Indication | Drug Name   | Dosage Form/<br>Strength  | Maximum Recommended<br>Dosage  |
|----------------------|---|---|--|
| asthma               |   | inhalation powder:<br>500 mcg fluticasone/50<br>mcg salmeterol/<br>actuation      | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 1000 mcg/100 mcg/day |
| asthma               | fluticasone<br>propionate/<br>salmeterol<br>(AirDuo<br>RespiClick®)             | inhalation powder:<br>55 mcg fluticasone/14<br>mcg salmeterol/<br>actuation       | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg/28 mcg/day   |
|                      |   | inhalation powder:<br>113 mcg fluticasone/14<br>mcg salmeterol/<br>actuation      | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg/28 mcg/day   |
|                      |   | inhalation powder:<br>232 mcg fluticasone/14<br>mcg salmeterol/<br>actuation      | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 464 mcg/28 mcg/day   |
| asthma               | fluticasone<br>propionate/<br>salmeterol<br>(AirDuo<br>Digihaler®)              | inhalation powder:<br>55 mcg fluticasone/<br>14 mcg salmeterol/<br>inhalation     | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg/28 mcg/day   |
|                      |   | inhalation powder:<br>113 mcg<br>fluticasone/ 14 mcg<br>salmeterol/<br>inhalation | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg/28 mcg/day   |
|                      |   | inhalation powder:<br>232 mcg<br>fluticasone/ 14 mcg<br>salmeterol/<br>inhalation | 2 actuations/day in divided doses (1 actuation twice daily); total dose = 464 mcg/28 mcg/day   |
| asthma               | fluticasone<br>furoate/<br>umeclidinium/<br>vilanterol<br>(Trelegy<br>Ellipta®) | inhalation powder:<br>100 mcg/ 62.5 mcg/<br>25 mcg/inhalation                     | 1 actuation/day; total dose<br>= 100 mcg/62.5 mcg/ 25<br>mcg/day                               |
| COPD                 |   |   | 1 actuation/day; total dose = 100 mcg/62.5 mcg/ 25 mcg/day                                     |
| asthma               |   | inhalation powder:<br>200 mcg/ 62.5 mcg/<br>25 mcg/inhalation                     | 1 actuation/day; total dose<br>= 200 mcg/62.5 mcg/ 25<br>mcg/day                               |

| Treatment Indication | Drug Name  | Dosage Form/<br>Strength   | Maximum Recommended<br>Dosage   |
|----------------------|--|--|---|
| asthma               | fluticasone<br>furoate/<br>vilanterol (Breo<br>Ellipta®) | inhalation powder: 100<br>mcg fluticasone/25<br>mcg vilanterol/<br>actuation | 1 actuation/day; total dose = 100 mcg/25 mcg/day  |
|                      |  | 200 mcg fluticasone/<br>25 mcg<br>vilanterol/actuation                       | 1 actuation/day; total dose = 200 mcg/25 mcg/day  |
| COPD                 |  | inhalation powder: 100<br>mcg fluticasone/25<br>mcg vilanterol/<br>actuation | 1 actuation/day; total dose = 100 mcg/25 mcg/day  |
| asthma               | mometasone/<br>formoterol<br>(Dulera®)                   | inhalation aerosol:<br>100 mcg<br>mometasone/5 mcg<br>formoterol/ actuation  | patients on medium-dose<br>inhaled corticosteroids: 4<br>actuations/day in divided<br>doses (2 actuations twice<br>daily); total dose = 400<br>mcg/20 mcg/day |
|                      |  | inhalation aerosol:<br>200 mcg mometasone/<br>5 mcg formoterol/<br>actuation | patients on high-dose inhaled corticosteroids: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 800 mcg/20 mcg/day                  |

Number of maximum actuations per day based on dose of salmeterol and formoterol, and independent of inhaled corticosteroid dose

### 1.2 Pediatrics

ICS as individual agents are FDA-approved for use in pediatric asthma management in children as young as 4 years of age. Pediatric therapy initiation differs by age for individual agents and is summarized in Table 3. Prescribed dosages exceeding these recommendations will be reviewed.

 $\begin{tabular}{ll} \textbf{Table 3. Maximum Recommended Pediatric Doses for ICS as Monotherapy in Asthma} \\ \end{tabular}$ 

| Drug Name  | Dosage Form/<br>Strength                 | Patient Age/Maximum Recommended<br>Dosage  |
|--|--|--|
| beclomethasone<br>dipropionate<br>HFA (QVAR<br>Redihaler®) | inhalation aerosol:<br>40 mcg/actuation  | <pre>children 4-11 years: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 160 mcg/day</pre>                                   |
| Rediffalet (6)   |  | adolescents 12-17 years: 16 actuations/day in divided doses (8 actuations twice daily); total dose = 640 mcg/day   |
|  | inhalation aerosol:<br>80 mcg/actuation  | <pre>children 4-11 years: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 160 mcg/day</pre>                                    |
|  |  | adolescents 12-17 years: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 640 mcg/day  |
| budesonide<br>(Pulmicort<br>Flexhaler®)                    | inhalation powder:<br>90 mcg/actuation   | <pre>children, adolescents 6-17 years: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 720 mcg/day</pre>                      |
|  | inhalation powder:<br>180 mcg/actuation  | <pre>children, adolescents 6-17 years: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 720 mcg/day</pre>                      |
| ciclesonide<br>(Alvesco®)                                  | inhalation aerosol:<br>80 mcg/actuation  | adolescents 12-17 years: prior therapy with bronchodilators alone: 4 actuations/day in divided doses(2 actuations twice daily); total dose = 320 mcg/day |
|  |  | <pre>prior therapy with ICS, oral corticosteroids: 8 actuations/day in divided doses(4 actuations twice daily); total dose = 640 mcg/day</pre>           |
|  | inhalation aerosol:<br>160 mcg/actuation | adolescents 12-17 years: prior therapy with bronchodilators alone: 2 actuations/day in divided doses(1 actuation twice daily); total dose = 320 mcg/day  |
|  |  | <pre>prior therapy with ICS, oral corticosteroids: 4 actuations/day in divided doses(2 actuations twice daily); total dose = 640 mcg/day</pre>           |
| fluticasone<br>furoate<br>(Arnuity<br>Ellipta®)            | dry powder inhaler:<br>50 mcg/actuation  | children 5-11 years: 1 actuation once daily; total dose = 50 mcg/day   |
|  | dry powder inhaler:<br>100 mcg/actuation | adolescents 12-17 years:<br>1 actuation once daily; total dose = 100<br>mcg/day*   |

| Drug Name   | Dosage Form/<br>Strength                    | Patient Age/Maximum Recommended Dosage   |
|---|---|--|
|   | dry powder inhaler:<br>200 mcg/actuation    | <pre>adolescents 12-17 years: 1 actuation once daily; total dose = 200 mcg/day*</pre>  |
| fluticasone<br>propionate<br>HFA<br>(Flovent HFA®)    | inhalation aerosol:<br>44 mcg/actuation     | <pre>children 4-11 years:   regardless of prior therapy: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 176 mcg/day</pre>            |
|   | inhalation aerosol:<br>110 mcg/actuation    | adolescents 12-17 years: prior therapy with bronchodilators alone, ICS: 16 actuations/day in divided doses (8 actuations twice daily); total dose = 1760 mcg/day |
|   | inhalation aerosol:<br>220 mcg/actuation    | adolescents 12-17 years: prior therapy with bronchodilators alone, ICS: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 1760 mcg/day  |
| fluticasone<br>propionate<br>(Flovent<br>Diskus®)     | dry powder inhaler:<br>50 mcg/actuation     | <pre>children 4-11 years:   regardless of prior therapy: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 200 mcg/day</pre>            |
|   | dry powder inhaler:<br>100 mcg/actuation    | <pre>children 4-11 years:   regardless of prior therapy: 2 actuations/day in divided doses (1 actuation   twice daily); total dose = 200 mcg/day</pre>           |
|   |   | adolescents 12-17 years:<br>total dose = 2000 mcg/day  |
|   | dry powder inhaler:<br>250 mcg/actuation    | <pre>adolescents 12-17 years: 8 actuations/day in divided doses (4 actuations twice daily); total dose = 2000 mcg/day</pre>                                      |
| fluticasone<br>propionate<br>(ArmonAir<br>Digihaler®) | dry powder<br>inhaler:<br>55 mcg/actuation  | adolescents 12-17 years: no current corticosteroid therapy: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg                    |
|   | dry powder<br>inhaler:<br>113 mcg/actuation | adolescents 12-17 years: prior treatment with ICS: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg                             |
|   | dry powder inhaler: 232 mcg/actuation       | adolescents 12-17 years: prior treatment with ICS: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 464 mcg                             |
| mometason<br>e HFA<br>(Asmanex<br>HFA®)               | inhalation aerosol: 50 mcg/actuation        | <pre>children 5-11 years: regardless of prior therapy: 4 actuations/day (2 actuations twice daily); total dose = 200 mcg/day</pre>                               |

| Drug Name                              | Dosage Form/<br>Strength                 | Patient Age/Maximum Recommended Dosage  |
|--|--|---|
|  | inhalation aerosol:<br>100 mcg/actuation | adolescents 12-17 years: prior therapy with medium-dose ICS: 4 actuations/day (2 actuations twice daily); total dose = 400 mcg/day                      |
|  | inhalation aerosol:<br>200 mcg/actuation | adolescents 12-17 years: prior therapy with high-dose ICS, oral corticosteroids: 4 actuations/day (2 actuations twice daily); total dose = 800 mcg/day^ |
| mometasone<br>(Asmanex<br>Twisthaler®) | inhalation powder:<br>110 mcg/actuation  | <pre>children 4-11 years: 1 actuation/day once daily in evening; total dose = 110 mcg/day</pre>   |
|  | inhalation powder:<br>220 mcg/actuation  | adolescents 12-17 years: prior therapy with bronchodilators alone, ICS: 1 actuation twice daily or 2 actuations once daily; total dose = 440 mcg/day    |
|  |  | <pre>prior therapy with oral corticosteroids: 4 actuations/day (2 actuations twice daily); total dose = 880 mcg/day</pre>                               |

<sup>\*</sup>initial fluticasone furoate dose in patients not on ICS is 100 mcg once/day; if 100 mcg not effective, dose should be increased to 200 mcg once daily

<sup>^</sup>prednisone should be tapered slowly, beginning at least one week after mometasone use

Combined therapy with inhaled ICS and long-acting beta<sub>2</sub>-agonists is only FDA-approved for use in asthma treatment in children  $\geq$  **5 years of age**; combined ICS/ long-acting beta<sub>2</sub>-agonist therapy as inhalation powder is FDA-approved for use in asthma management in children 4 years of age and older. Maximum recommended orally inhaled doses for available aerosolized corticosteroids as combination therapy are summarized in Table 4. Prescribed dosages exceeding these recommendations will be reviewed.

Table 4. Maximum Pediatric Recommended Doses for ICS as Combination Therapy for Asthma

| ior Astiilia   |   |   |
|--|---|---|
| Drug Name  | Dosage Form/<br>Strength                            | Patient Age/Maximum<br>Recommended Dosage   |
| budesonide/<br>formoterol<br>(Symbicort®)                              | inhalation aerosol:<br>80 mcg/4.5 mcg/<br>actuation | 6 to 11 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 320 mcg/18 mcg/day           |
|  |   | <pre>12-17 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 320 mcg/18 mcg/day</pre>  |
|  | inhalation aerosol:<br>160 mcg/4.5<br>mcg/actuation | <pre>12-17 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 640 mcg/18 mcg /day</pre> |
| fluticasone<br>propionate/<br>salmeterol<br>xinafoate (Advair<br>HFA®) | inhalation aerosol:<br>45 mcg/21 mcg/<br>actuation  | 12-17 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 180 mcg/84 mcg/day             |
|  | inhalation aerosol:<br>115 mcg/21 mcg/<br>actuation | <pre>12-17 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 460 mcg/84 mcg/day</pre>  |
|  | inhalation aerosol:<br>230 mcg/21 mcg/<br>actuation | 12-17 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 920 mcg /84 mcg/day            |
| fluticasone<br>propionate/<br>salmeterol<br>(Advair<br>Diskus®)        | inhalation powder:<br>100 mcg/50 mcg/<br>actuation  | 4-11 years of age: 2 actuations/day (1 actuation twice daily); total dose = 200 mcg/100 mcg/day                               |

| Drug Name   | Dosage Form/<br>Strength   | Patient Age/Maximum<br>Recommended Dosage  |
|---|--|--|
|   | inhalation powder:<br>100 mcg/50 mcg/<br>actuation                             | 12-17 years of age: 2 actuations/day (1 actuation twice daily); total dose = 200 mcg/100 mcg/day   |
|   | inhalation powder: 250 mcg/50 mcg/ actuation                                   | <pre>12-17 years of age: 2 actuations/day (1 actuation twice daily); total dose = 500 mcg/100 mcg/day</pre>  |
|   | inhalation powder: 500<br>mcg/50 mcg/ actuation                                | 12-17 years of age: 2 actuations/day (1 actuation twice daily); total dose = 1000 mcg/100 mcg/day  |
| fluticasone<br>propionate/<br>salmeterol<br>(AirDuo<br>RespiClick®) | inhalation powder:<br>55 mcg fluticasone/14<br>mcg salmeterol/ actuation       | 12-17 years of age: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg/28 mcg/day                                   |
|   | 113 mcg fluticasone/14 mcg salmeterol/ actuation                               | 12-17 years of age: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg/28 mcg/day                                   |
|   | 232 mcg fluticasone/14 mcg salmeterol/ actuation                               | <ul><li>12-17 years of age:</li><li>2 actuations/day in divided doses (1 actuation twice daily); total dose =</li><li>464 mcg/28 mcg/day</li></ul> |
| fluticasone<br>propionate/<br>salmeterol<br>(AirDuo<br>Digihaler®)  | 55 mcg fluticasone/ 14 mcg salmeterol/ inhalation                              | 12 years of age: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 110 mcg/28 mcg/day                                      |
|   | inhalation powder: 113<br>mcg fluticasone/ 14<br>mcg salmeterol/<br>inhalation | ≥ 12 years of age: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 226 mcg/28 mcg/day                                    |
|   | inhalation powder: 232<br>mcg fluticasone/ 14<br>mcg salmeterol/<br>inhalation | <pre> &gt; 12 years of age: 2 actuations/day in divided doses (1 actuation twice daily); total dose = 464 mcg/28 mcg/day</pre>                     |
| mometasone/<br>formoterol<br>(Dulera®)                              | inhalation aerosol:<br>50 mcg/5 mcg/<br>actuation                              | 5-11 years of age: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 200 mcg/ 20 mcg/ day                                 |

| Drug Name | Dosage Form/<br>Strength                        | Patient Age/Maximum<br>Recommended Dosage  |
|-----------|---|--|
|           | inhalation aerosol:<br>100 mcg/5 mcg/ actuation | 12-17 years of age: patients on medium-dose inhaled corticosteroids: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 400 mcg/20 mcg/day |
|           | 200 mcg/5 mcg/ actuation                        | 12-17 years of age: patients on high-dose inhaled corticosteroids: 4 actuations/day in divided doses (2 actuations twice daily); total dose = 800 mcg/20 mcg/day   |

Number of maximum actuations per day based on dose of salmeterol and formoterol, and independent of inhaled corticosteroid dose

### 2 Duration of Therapy

ICS, both as individual agents and as combination therapy, are FDA-approved for managing chronic asthma and COPD and may be continued indefinitely, as both COPD and asthma are chronic, lifelong processes. However, days' supply per canister is limited based on the number of actuations per canister combined with the maximum recommended dose per day. Recommended days' supply for available ICS as monotherapy or combined with long-acting beta2-agonists are summarized in Tables 5 and 6. Fluticasone is available as both the furoate and propionate salts; fluticasone propionate is available as **four** different formulations in three dosage strengths per formulation. Each dosage strength is associated with a maximum recommended dose (cited in Tables 1 and 3) which is used in combination with the number of actuations per drug canister to calculate days' supply. New fluticasone/salmeterol inhalation powder formulations have also been approved for asthma management (AirDuo RespiClick® and AirDuo Digihaler®) with three different dosage formulations available; days' supply can be calculated using dosages provided in Tables 2 and 4. Combined therapy with fluticasone furoate and vilanterol is available as two blister strips, with fluticasone in one strip and vilanterol in the second strip; similarly, triple therapy with fluticasone furoate, umeclidinium, and vilanterol is available as two blister strips, with fluticasone in one strip and umeclidinium and vilanterol in the second strip. Excessive use of ICS may

be identified based on refill frequency. Inappropriate supply of ICS will be reviewed by monitoring refill requests.

Table 5. Days' Supply<sup>+</sup> for Available ICS as Monotherapy When Maximum Doses are Utilized (Adults and Children)

| ne otilized (Addits and Cillidre  |                                 |   |
|---|---------------------------------|---|
| Drug Name   | # of Actuations<br>Per Canister | Days' Supply<br>(based on maximum<br>dose per day)+         |
| beclomethasone dipropionate<br>HFA aerosol<br>40 mcg/actuation (10.6 g<br>canister) | 120                             | 7.5 days (adult,<br>adolescent)                             |
| 80 mcg/actuation (10.6 g canister)  | 120                             | 30 days (child) 15 days (adult, adolescent) 60 days (child) |
| budesonide inhalation powder<br>90 mcg/actuation                                    | 60                              | (adult)<br>~ 7.5 days (child)                               |
| 180 mcg/actuation   | 120                             | 15 days (adult)<br>30 days (child)                          |
| ciclesonide inhalation aerosol<br>80 mcg/actuation                                  | 60                              | BD alone: 15 days<br>(adult, adolescents)                   |
|   |                                 | ICS, OCS: 7.5 days (adults, adolescents)                    |
| 160 mcg/actuation   | 60                              | BD alone: 30 days (adult, adolescents)                      |
|   |                                 | ICS, OCS: 15 days (adults, adolescents)                     |
| fluticasone furoate dry<br>powder inhaler<br>50 mcg/actuation<br><i>30 blisters</i> | 30                              | 30  |
| 100 mcg/actuation<br><b>14 blisters</b>   | 14                              | 14  |
| 30 blisters   | 30                              | 30  |
| 200 mcg/actuation<br><b>14 blisters</b>   | 14                              | 14  |
| 30 blisters   | 30                              | 30  |
| fluticasone propionate HFA<br>aerosol<br>44 mcg/actuation (10.6 g<br>canister)      | 120                             | 30 days (child)   |
|   |                                 |   |

| Drug Name   | # of Actuations<br>Per Canister | Days' Supply<br>(based on maximum<br>dose per day)†   |
|---|---------------------------------|---|
| 110 mcg/actuation (12 g canister)   | 120                             | 7.5 days (adults, adolescents)  |
| 220 mcg/actuation (12 g canister)   | 120                             | 15 days (adults,<br>adolescents)  |
| fluticasone propionate dry<br>powder inhaler<br>50 mcg/actuation<br>60 blisters | 60                              | 15 days (child)   |
| 100 mcg/actuation<br>60 blisters  | 60                              | 30 days (child)   |
| 250 mcg/actuation<br><b>28 blisters</b>   | 28                              | 3.5 days (adults,<br>adolescents)   |
| 60 blisters   | 60                              | 7.5 days (adults, adolescents)  |
| fluticasone propionate dry powder inhaler ( <b>Digihaler®)</b> 55 mcg/actuation | 60                              | 30 days (adults,<br>adolescents)  |
| 113 mcg/actuation   | 60                              | 30 days (adults, adolescents)   |
| 232 mcg/actuation   | 60                              | 30 days (adults, adolescents)   |
| mometasone inhalation aerosol <b>50 mcg/actuation</b>                           | 120                             | 30 days<br>(child)  |
| 100 mcg/actuation   | 120                             | 30 days<br>(adults, adolescents)  |
| 200 mcg/actuation   | 120                             | 30 days<br>(adults, adolescents)  |
| mometasone inhalation powder 110 mcg/actuation                                  | 30                              | 30 (child) BD alone, ICS: 7.5 days (adults, adolescents) OCS: 3.75 days (adults, adolescents) |

| Drug Name   | # of Actuations<br>Per Canister | Days' Supply<br>(based on maximum<br>dose per day)+                                      |
|---|---------------------------------|--|
| mometasone inhalation powder<br>220 mcg/actuation<br>14 doses | 14                              | BD alone, ICS: 7 days<br>(adult, adolescents)<br>OCS: 3.5 days (adults,<br>adolescents)  |
| 30 doses  | 30                              | BD alone, ICS: 15 days<br>(adult, adolescents)<br>OCS: 7.5 days (adults,<br>adolescents) |
| 60 doses  | 60                              | BD alone, ICS: 30 days<br>(adults, adolescents)<br>OCS: 15 days (adults,<br>adolescents) |
| 120 doses   | 120                             | BD alone, ICS: 60 days<br>(adults, adolescents)<br>OCS: 30 days (adults,<br>adolescents) |

<sup>\*</sup>calculated based on canister size and maximum dose allowed per day (summarized in Tables 1 & 3)
\*for more than 2 inhalations daily

Table 6. Days' Supply<sup>+</sup> for Available ICS as Combination Therapy When Maximum Doses are Utilized (Adults and Children)

| Drug  | # of<br>Actuations<br>Per Canister | Days' Supply<br>(based on<br>maximum dose<br>per day)† |
|---|------------------------------------|--|
| budesonide/formoterol inhalation aerosol#<br>80 mcg/4.5 mcg/actuation   | 60<br>120                          | 15<br>30   |
| 160 mcg/4.5 mcg/actuation   | 60<br>120                          | 15<br>30   |
| fluticasone propionate/ salmeterol xinafoate inhalation aerosol^ 45 mcg fluticasone/21 mcg salmeterol / actuation | 120<br>60                          | 30<br>15   |
| 115mcg fluticasone/21 mcg salmeterol/<br>actuation  | 120<br>60                          | 30<br>15   |

BD = bronchodilator; ICS = inhaled corticosteroids; OCS = oral corticosteroids

| Drug   | # of<br>Actuations<br>Per Canister | Days' Supply<br>(based on<br>maximum dose<br>per day)+ |
|--|------------------------------------|--|
| 230 mcg fluticasone/21 mcg salmeterol/<br>actuation  | 120<br>60                          | 30<br>15   |
| fluticasone propionate/salmeterol inhalation<br>powder*<br>100 mcg fluticasone/50 mcg salmeterol/<br>actuation<br>14 blisters<br>60 blisters   | <b>14</b><br>60                    | <b>7</b><br>30   |
| 250 mcg fluticasone/50 mcg salmeterol/<br>actuation<br>14 blisters<br>60 blisters  | <b>14</b><br>60                    | <b>7</b><br>30   |
| 500 mcg fluticasone/50 mcg salmeterol/<br>actuation<br>14 blisters<br>60 blisters  | <b>14</b><br>60                    | <b>7</b><br>30   |
| fluticasone/salmeterol inhalation powder 55 mcg/14 mcg/actuation   | 60                                 | 30   |
| 113 mcg/14 mcg/actuation   | 60                                 | 30   |
| 232 mcg/14 mcg/actuation   | 60                                 | 30   |
| fluticasone furoate/ umeclidinium/ vilanterol inhalation powder~ 100 mcg/62.5 mcg/25 mcg/actuation 28 blisters (one strip contains fluticasone, one strip contains umeclidinium and vilanterol) 60 blisters (one strip contains fluticasone, one strip contains umeclidinium and vilanterol) | 14<br>30                           | 14<br>30   |
| 200 mcg/62.5 mcg/25 mcg/actuation 28 blisters (one strip contains fluticasone, one strip contains umeclidinium and vilanterol) 60 blisters (one strip contains fluticasone, one strip contains umeclidinium and vilanterol)  | 14<br>30                           | 14<br>30   |

| Drug  | # of<br>Actuations<br>Per Canister | Days' Supply<br>(based on<br>maximum dose<br>per day)+ |
|---|------------------------------------|--|
| fluticasone furoate/vilanterol inhalation powder\$ 100 mcg/25/mcg/actuation 28 blisters (one strip contains fluticasone, one strip contains vilanterol) 60 blisters (one strip contains fluticasone, one strip contains vilanterol) | 14<br>30                           | 14<br>30   |
| 200 mcg/25 mcg/actuation 28 blisters (one strip contains fluticasone, one strip contains vilanterol) 60 blisters (one strip contains fluticasone, one strip contains vilanterol)  | 14<br>30                           | 14<br>30   |
| mometasone furoate/formoterol inhalation aerosol#  50 mcg/5 mcg/actuation   | 120                                | 30   |
| 100 mcg/5 mcg/actuation  200 mcg/5 mcg/actuation  | <b>60</b><br>120<br><b>60</b>      | <b>15</b><br>30<br><b>15</b>                           |
| 200 Meg/ 3 Meg/ decadation  | 120                                | 30   |

<sup>\*</sup>calculated based on canister size and maximum allowed dose per day (summarized in Tables 2 & 4)

## 3 Duplicative Therapy

Concurrent use of inhaled corticosteroids with systemic corticosteroids may result in augmented adverse effects, especially when high doses of inhaled corticosteroids are utilized.

<sup>\*</sup>Salmeterol inhalation powder, alone or in combination with fluticasone as Advair Diskus®, may be used in children  $\geq$  4 years of age

<sup>\*</sup>Budesonide/formoterol indicated in children 6 years of age and older and mometasone/formoterol inhalation aerosols is indicated for children 5 years of age and older

<sup>^</sup>Fluticasone/salmeterol inhalation aerosol only indicated for children > 12 years of age

<sup>\$</sup> Fluticasone/vilanterol powder not indicated for use in children

When using single maintenance and reliever therapy (SMART), the "2020 Focused Updates to the Asthma Management Guidelines" recommends using a single inhaled corticosteroid (ICS)/ long acting beta<sub>2</sub>-agonist combination inhaler as the preferred therapy as opposed to using a separate ICS inhaler. Additionally, the guidelines recommend intermittent use of a single ICS inhaler for patients 12 years of age and older with mild persistent asthma in certain situations when the patient is not already using ICS controller therapy.

The concomitant use of two or more inhaled corticosteroids for the treatment of asthma is not recommended and will be reviewed.

# 4 Drug-Drug Interactions

Patient profiles will be assessed to identify those drug regimens which may result in clinically significant drug-drug interactions. Drug interactions considered clinically relevant for inhaled corticosteroids with or without beta agonists are summarized in Table 7. Only those drug-drug interactions classified as clinical significance level 1 or those considered life-threatening which have not yet been classified will be reviewed.

**Table 7. ICS Drug-Drug Interactions** 

| Target Drug   | Interacting Drug  | Interaction   | Recommendation   | Clinical<br>Significance<br>Level <sup>+</sup>   |
|---|---|---|--|--|
| budesonide,<br>budesonide/<br>salmeterol,<br>fluticasone,<br>fluticasone/<br>salmeterol,<br>fluticasone/<br>vilanterol,<br>mometasone,<br>mometasone/<br>formoterol | strong CYP3A4 inhibitors (e.g., azole antifungals, erythromycin, clarithromycin, protease inhibitors) | potential for increased steroid concentrations with risk for excessive adrenal suppression and Cushing syndrome development | concurrent administration not recommended by Advair HFA®/Advair Diskus®, Flovent® Diskus by manufacturers; Flovent® HFA not recommended with ritonavir; for all others, adjunctively administer combination cautiously; monitor patients for signs/symptoms of corticosteroid excess | budesonide,<br>mometasone:<br>3-moderate;<br>fluticasone:<br>2-major (CP)<br>budesonide:<br>major,<br>moderate;<br>fluticasone:<br>major<br>(DrugReax) |
| steroids  | quinolones  | increased potential<br>for serious<br>tendonitis, tendon<br>rupture with<br>concurrent therapy                              | closely monitor patients requiring combination therapy; discontinue quinolone if tendon pain develops  | 3-moderate<br>(CP)   |

| Target Drug   | Interacting Drug                   | Interaction   | Recommendation  | Clinical<br>Significance<br>Level <sup>+</sup> |
|---|------------------------------------|---|---|--|
| systemic<br>steroids  | bupropion                          | potential increased seizure risk due to systemic steroid-induced lowering of seizure threshold  | utilize only recommended bupropion dosages; initiate bupropion therapy with low doses and titrate slowly when combination therapy warranted; closely monitor patients for seizure development | major<br>(DrugReax)                            |
| budesonide/<br>formoterol,<br>fluticasone/<br>salmeterol,<br>fluticasone/<br>vilanterol,<br>mometasone/<br>formoterol | MAOIs*<br>(including<br>linezolid) | concurrent administration of MAOIs with beta agonists may increase risk of tachycardia, hypomania, or agitation due to potentiation of effects on vascular system | administer combination cautiously or within 2 weeks of MAOI discontinuation; observe patients for adverse effects   | major<br>(DrugReax)<br>1-severe (CP)           |
| budesonide/<br>formoterol,<br>fluticasone/<br>salmeterol,<br>fluticasone/<br>vilanterol,<br>mometasone/<br>formoterol | TCAs^                              | concurrent administration of TCAs with beta agonists may potentiate effects on cardiovascular system and increase risk of adverse events                          | cautiously administer TCAs and beta agonists together, including within 2 weeks of TCA discontinuation; monitor patients and observe for changes in blood pressure, heart rate and ECG        | moderate<br>(DrugReax)<br>moderate<br>(CP)     |
| budesonide/<br>formoterol,<br>fluticasone/<br>salmeterol,<br>fluticasone/<br>vilanterol,<br>mometasone/<br>formoterol | beta blockers                      | concurrent administration may decrease effectiveness of beta-adrenergic blocker or beta-2 agonists like formoterol, salmeterol                                    | combination not recommended in asthma/COPD patients; if adjunctive therapy necessary, utilize cardioselective beta blocker (e.g., atenolol, bisoprolol)                                       | major<br>(DrugReax)<br>2-major (CP)            |

| Target Drug   | Interacting Drug | Interaction   | Recommendation  | Clinical<br>Significance<br>Level <sup>+</sup> |
|---|------------------|---|---|--|
| budesonide/<br>formoterol,<br>fluticasone/<br>salmeterol,<br>fluticasone/<br>vilanterol,<br>mometasone/<br>formoterol | diuretics        | potential for worsening of diuretic-associated hypokalemia and/or ECG changes with betaagonist concurrent administration, especially with high beta-agonist doses | administer combination cautiously; monitoring potassium levels may be necessary | 3-moderate<br>(CP)                             |

<sup>+</sup>CP = Clinical Pharmacology

 $COPD = chronic \ obstructive \ pulmonary \ disease; \ ECG = electrocardiogram; \ MAOIs = monoamine oxidase inhibitors; \ TCAs = tricyclic \ antidepressants$ 

#### 5 References

- 1. IBM Micromedex® DRUGDEX® (electronic version). IBM Watson Health, Greenwood Village, Colorado, USA. Available at: https://www-micromedexsolutions-com.libproxy.uthscsa.edu/ (cited: *March 30, 2021*).
- Clinical Pharmacology [database online]. Tampa, FL: Gold Standard, Inc.;
   2021. Available at: http://clinicalpharmacology-ip.com.ezproxy.lib.utexas.edu/. Accessed March 30, 2021.
- 3. Facts and Comparisons eAnswers [database online]. Hudson, Ohio: Wolters Kluwer Clinical Drug Information, Inc.; 2021; March 30, 2021.
- 4. American Society of Health-System Pharmacists. 2021. AHFS Drug Information® 2021st Ed. Bethesda, MD. American Society of Health-System Pharmacists®. ISBN-10: 1-58528-654-0, ISBN-13: 978-1-58528-654-6. ISSN: 8756-6028. STAT!Ref Online Electronic Medical Library.
  - https://online.statref.com/document/cQfe8yqMRNqgSGqm4Qo8Qj. March 30, 2021.
- National Heart, Lung, and Blood Institute. National Asthma Education and Prevention Program. Expert Panel Report 3: Guidelines for the Diagnosis and Management of Asthma. Full Report 2007. (NIH Publication No. 07-4051). Available at: http://www.nhlbi.nih.gov/guidelines/asthma/asthgdln.pdf.
   Accessed March 30, 2021.
- 6. National Heart, Lung, and Blood Institute. 2020 focused updates to the asthma management guidelines: a report from the national asthma education and prevention program coordinating committee

- expert panel working group. National Institutes of Health. December 2020. Accessed March 30, 2021.
- Global Initiative for Chronic Obstructive Lung Disease. Global strategy for the diagnosis, management, and prevention of chronic obstructive lung disease.
   2021 report. Available at: https://goldcopd.org/2021-gold-reports/ Accessed March 30, 2021.
- 8. Global Initiative for Asthma. Global Strategy for Asthma Management and Prevention, 2020. Available from: https://ginasthma.org/ginareports/. Accessed March 30, 2021.
- 9. Beclomethasone dipropionate HFA inhalation aerosol (QVAR® Redihaler) package insert. Teva Respiratory, **January 2021.**
- 10.Budesonide inhalation powder (Pulmicort Flexhaler®) package insert. AstraZeneca, **October 2019.**
- 11. Ciclesonide inhalation aerosol (Alvesco®) package insert. Covis Pharma, October 2020.
- 12.Fluticasone propionate inhalation aerosol (Flovent® HFA) package insert. GlaxoSmithKline, **February 2021.**
- 13.Fluticasone propionate inhalation powder (Flovent® Diskus®) package insert. GlaxoSmithKline, **February 2020.**
- 14.Fluticasone furoate inhalation powder (Arnuity® Ellipta®) package insert. GlaxoSmithKline, **February 2020.**
- 15. Mometasone furoate inhalation powder (Asmanex® Twisthaler®) package insert. Merck & Co., **February 2021.**
- 16.Mometasone furoate HFA inhalation aerosol (Asmanex® HFA) package insert. Merck & Co., **December 2020.**
- 17.Fluticasone inhalation powder (ArmonAir™ RespiClick®) package insert. Teva Respiratory, **June 2020.**
- 18.Fluticasone/salmeterol inhalation powder (AirDuo RespiClick®) package insert. Teva Pharmaceuticals, **February 2020.**
- 19. Fluticasone/salmeterol inhalation powder (AirDuo Digihaler®) package insert. Teva Pharmaceuticals, June 2020.
- 20.Fluticasone/salmeterol inhalation aerosol (Advair® HFA) package insert. GlaxoSmithKline, **February 2021.**
- 21.Fluticasone/salmeterol inhalation powder (Advair Diskus®) package insert. GlaxoSmithKline, **October 2020.**
- 22.Fluticasone/vilanterol inhalation powder (Breo® Ellipta™) package insert. GlaxoSmithKline, January 2019.
- 23.Fluticasone/umeclidinium/vilanterol inhalation powder (Trelegy® Ellipta®) package insert. GlaxoSmithKline, **September 2020.**
- 24.Budesonide/formoterol fumarate inhalation aerosol (Symbicort®) package insert. AstraZeneca, **July 2019.**
- 25. Mometasone furoate/formoterol inhalation aerosol (Dulera®) package insert. Merck & Co., **December 2020.**
- 26.Kelly HW. Comparison of inhaled corticosteroids: an update. Ann Pharmacother. 2009;43(3):519-27.

- 27.Self TH, Chrisman CR, Finch CK. Asthma. In: Alldredge BK, Corelli RL, Ernst ME, et al, eds. Koda-Kimble and Young's applied therapeutics: the clinical use of drugs. 10th ed. Philadelphia: Lippincott Williams & Wilkins; 2013:565-600.
- 28.Diaz PT, Knoell DL. Chronic obstructive pulmonary disease. In: Alldredge BK, Corelli RL, Ernst ME, et al, eds. Koda-Kimble and Young's applied therapeutics: the clinical use of drugs. 10th ed. Philadelphia: Lippincott Williams & Wilkins; 2013:601-18.
- 29.Frois C, Wu EQ, Ray S, Colice GL. Inhaled corticosteroids or long-acting betaagonists alone or in fixed-dose combinations in asthma treatment: a systematic review of fluticasone/budesonide and formoterol/salmeterol. Clin Ther. 2009;31(12):2779-803.
- 30.Ducharme FM, Ni Chroinin M, Greenstone I, Lasserson TJ. Addition of longacting beta2-agonists to inhaled steroids versus higher dose inhaled steroids in adults and children with persistent asthma. Cochrane Database Syst Rev. 2010;4:CD005533.
- 31.Cates CJ, Lasserson TJ. Regular treatment with formoterol and an inhaled corticosteroid versus regular treatment with salmeterol and an inhaled corticosteroid for chronic asthma: serious adverse events. Cochrane Database Syst Rev. 2010;1:CD007694.
- 32.Lemanske RF Jr, Mauger DT, Sorkness CA, et al for the Childhood Asthma Research and Education (CARE) Network of the National Heart, Lung, and Blood Institute. Step-up therapy for children with uncontrolled asthma receiving inhaled corticosteroids. New Engl J Med. 2010;362(11):975-85.
- 33.Pohunek P, Kuna P, Jorup C, De Boeck K. Budesonide/formoterol improves lung function compared with budesonide alone in children with asthma. Pediatr Allergy Immunol. 2006;17:458-65.
- 34.Ni Chroinin M, Greenstone IR, Danish A, et al. Long-acting beta2-agonists versus placebo in addition to inhaled corticosteroids in children and adults with chronic asthma. Cochrane Database Syst Rev. 2005(4):CD005535.
- 35.Greenstone IR, Ni Chroinin MN, Masse V, et al. Combination of inhaled longacting beta2-agonists and inhaled steroids versus higher dose of inhaled steroids in children and adults with persistent asthma. Cochrane Database Syst Rev. 2005(4):CD005533.
- 36.Kiri VA, Bettoncelli G, Testi R, Viegi G. Inhaled corticosteroids are more effective in COPD patients when used with LABA than with SABA. Respir Med. 2005;99:1115-24.
- 37.Redding GJ, Stoloff SW. Changes in recommended treatments for mild and moderate asthma. J Fam Pract. 2004;53:692-700.
- 38.Ernst P, McIvor A, Ducharme FM, et al. Canadian Asthma Guideline Group. Safety and effectiveness of long-acting inhaled beta-agonist bronchodilators when taken with inhaled corticosteroids. Ann Intern Med. 2006;145:692-4.
- 39.Saag KG, Furst DE, Barnes PJ. Major side effects of inhaled glucocorticoids. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc. <a href="https://www.uptodate.com">https://www.uptodate.com</a>. (Accessed on March 31, 2021.)